


Water and Wastewater Financial Plan              
Municipality of Greenstone

1 | P a g e                                                                                                   

WATER AND WASTEWATER 
FINANCIAL PLAN

Financial Plan # 225-301A

Municipality of Greenstone

December 2015

Project No.  15-154



Water and Wastewater Financial Plan              
Municipality of Greenstone

2 | P a g e                                                                                                   

  

Limitations and Disclosure

This document has been prepared by Infrastructure Solutions Inc. (“ISI”) for the 
exclusive use of the Municipality of Greenstone (the “Client”). The information, 
[...]
Table 5 - Capital Expenditures and Funding Program (Water System)...............................................25 
Table 6 - Capital Expenditures and Funding Program (Wastewater System).....................................25 
Table 7 - Water Rate Structure (2015-2024) ............................................................................................ 26 
Table 8 - Wastewater Rate Structure (2015-2024) .................................................................................. 26 
Table 9 - Water/Wastewater Bill Comparisons....................................................................................... 27 
Table 10 - Debentures ............................................................................................................................... 28 
Table 11 - Projected Schedule Debenture Payments ............................................................................ 28 
Table 12 - Lender Rates for Municipalities ............................................................................................. 29 
Table 13 - Existing Reserves ................................................................................................................... 29 
Table 14 - TCA (Water Only)..................................................................................................................... 30 
Table 15 - TCA (Wastewater Only)........................................................................................................... 30 



Water and Wastewater Financial Plan              
Municipality of Greenstone

6 | P a g e                                                                                                   

1. INTRODUCTION AND PROJECT SCOPE

1.1 OBJECTIVES

Infrastructure Solutions Inc. (ISI) was retained by the Municipality of Greenstone (the Municipality) 
to prepare a Water and Wastewater Financial Plan for the communal water system. The Financial 
Plan has been developed and prepared with a forward looking approach at the financial position 
of the Municipality’s water and wastewater systems. The Plan is not audited, and it does contain 
various estimates and assumptions as explained in Section 5: “Notes to the Financial Plan”.

The Water Financial Plan fulfills one of the five submission requirements for the purposes of 
obtaining a municipal drinking water license as per the Safe Drinking Water Act 2002 (SDWA). 
The Financial Plan also includes the calculations for the wastewater system, as is encouraged 
under the SDWA. The prescribed reporting requirements for a financial plan are defined by 
Ontario Regulation 453/07 (O. Reg.453/07). In general, a financial plan requires an in-depth 
analysis of capital and operating needs, a review of current and future demand versus supply, 
and consideration of available funding sources. This detailed financial planning and forecasting 
in regards to the Municipality’s water and wastewater systems has already been completed and 
documented by Infrastructure Solutions within the 2015 Water and Wastewater Rate Study. The
purpose of the report provided herein is to convert the findings of the 2015 Rate Study into the 
recommended reporting requirements for a financial plan as defined under O. Reg. 453/07.

The Municipality has undertaken this Water and Wastewater Financial Plan in order to ensure 
that sufficient funds will be in place to cover the short-term water and wastewater system 
operating costs and full water and wastewater system life-cycle asset renewal and replacement 
costs over a 10-year time period. 

This Water and Wastewater Financial Plan completes the following requirements:

• Compilation of the current and projected operating costs for the 2015-2024 period
• Projections of capital renewal and replacement costs to 2024 
• Revenue projections
• Debt requirements and projections
• Tangible Capital Asset projections
• Statement of Financial Position, Statement of Operations, Statement of Change in Net 

Financial Assets/Debt, and Statement of Cash Flow

The intent of the project is to develop a sustainable financing plan that will fully meet the current 
financial needs, as well as make full provision for renewing all water system financial assets. The 
cost of renewing financial assets has been identified for the 2015 to 2024 period. For each year, 
from 2015-2024, user fees have been set such that funds will be available when needed to meet 
future projected capital renewal and replacement needs.

The costs of the identified short-term capital renewal needs have been combined with projections 
of the operating costs to produce an overall projection of the system costs. Various methods have 
been utilized to supply the necessary financial resources to pay for the operations & maintenance 
(O&M) and the capital projects.  User fees are the key component of the financial plan as they 
pay down any loan and build up reserves. 



Water and Wastewater Financial Plan              
Municipality of Greenstone

7 | P a g e                                                                                                   

1.2 STUDY AREA

The Municipality of Greenstone is a municipality with a population of approximately 4,724 
according to the 2011 Canadian census. The Municipality was created in January 1, 2001 by the 
amalgamation of the former municipalities of the Town of Geraldton, the Town of Longlac, the
Township of Nakina and the Township of Beardmore, as well as an extensive area of 
unincorporated territory. It stretches along Highway 11 from Lake Nipigon to Longlac and covers 
2,767.76 km2. The Municipality is responsible for the water supply, treatment and distribution 
within the Municipality’s site. Municipal services, including water and wastewater are supplied to 
2,086 accounts. 

Figure 1 - Study Area

1.3 WATER SYSTEM

The Municipality is comprised of six (6) wards, five (5) of which have municipal drinking water 
systems; Beardmore, Caramat, Geraldton, Longlac and Nakina. The five (5) drinking water 
systems are not connected and each system consists of water treatment plant and a distribution 
system. A description of each of the systems is given below.
  
Beardmore
The Beardmore Drinking Water System consists of a surface water source package treatment 
plant, including intake, Supervisory Control and Data Acquisition (SCADA) system, backwash 
system, low and high lift works, on-site storage, emergency power and chemical addition. The 
intake consists of an intake crib with a capacity of 1,360 m3/day and an intake pipe. The low lift 
works consists of two (2), 10 HP, 4 stage vertical turbine pumps, each rated at 15.8 L/s at a total 
dynamic head (TDH) of 26.5 m.

The pumps deliver raw water to a package plant with a capacity of 1,363 m3/day. The plant 
consists of a draft tube flocculator, solids contact clarifier with tube settlers and a two (2) 



Water and Wastewater Financial Plan              
Municipality of Greenstone

8 | P a g e                                                                                                   

compartment dual media rapid sand filter. The plant is accompanied by an automatic backwash 
system with a total volume of 12 m3. The backwash system also has a 27 m3 waste water storage 
tank that pumps waste water with a 1.5 HP sewage pump to the sanitary sewer system.

The SCADA system includes monitoring of two (2) turbidity meters, one (1) pH monitor, one (1) 
chlorine analyzer and one (1) chlorine residual recorder.

The distribution system is comprised of 100 mm and 150 mm diameter Polyvinyl Chloride (PVC) 
pipes.

Figure 2 - Beardmore Water Treatment Plant

Caramat
The Caramat Drinking Water System consists of a 61 m intake pipe from inlet bell to wet well 
drawing water from Caramat Lake. There are two (2) low lift pumps that are each rated at 0.87 
L/s at a TDH of 40.5 m.

Figure 3 - Caramat Water Treatment Plant



Water and Wastewater Financial Plan              
Municipality of Greenstone

9 | P a g e                                                                                                   

The low lift pumps provide water to a filtration system of two trains each equipped with a roughing 
filter, slow sand filter and Granular Activated Carbon contactor. Each filter is rated at 0.43 L/s. 
The primary chlorination of water is made of two (2) sodium hypochlorite metering pumps, with 
0.4 L/hr pumping rate. There are six (6) ozone generators in two ozone contactors each with a 
volume of 145 L. The treated water enters the clearwell which is comprised of two concrete tanks 
with a total volume of 57 m3. There are two (2) high lift pumps (duty/standby) each rated at 2.48 
L/s that pump water to the distribution system. 

The SCADA system consists of the monitoring of an online chlorine analyzer, a magnetic flow 
meter, and oxygen sensors.

The distribution system is comprised of 150 mm diameter PVC pipes.

Geraldton
The Geraldton water treatment plant draws water from an intake structure in Cecile Lake. There 
are three (3) high lift pumps each rated at 34.7 L/s at a total dynamic head of 12.95 m, each 
equipped with a 10 HP monitor.

The raw water is treated in two treatment units in parallel with flocculation tanks, chambers 
equipped with tube settlers, and a mixed media filter tank. The plant is also equipped with 
backwash pumps and a backwash storage tank.

Two (2) gas chlorinators with 22.7 kg/day capacity rotameters are in charge of disinfection. Water 
is stored in a 556 m3 reservoir consisting of two clearwell compartments. In there, three (3) high 
lift pumps distribute the water to the distribution system. Each pump is rated at 34.7 L/s at a TDH 
of 52.43 m with 40 HP motors.

The monitoring equipment is made up of two (2) continuous turbidimeters, one (1) continuous 
online free chlorine residual analyzer, and three (3) flow meters.  

Figure 4 - Geraldton Water Treatment Plant  

The distribution system is comprised of about 19 km of Cast Iron pipes, 5 to 6 km of Ductile Iron 
pipes, and a small amount of PVC pipes.



Water and Wastewater Financial Plan              
Municipality of Greenstone

10 | P a g e                                                                                                   

Longlac
The Longlac Drinking Water System consists of an intake crib, containing a 2.4 m pre-cast 
concrete pipe with a capacity of 6,050 m3/day. There are three (3) single stage vertical turbine 
pumps, each rated at 34 L/s at a TDH of 12.92 m and 10 HP motors pump the raw water to the 
water treatment plant. Alum and othrophospate are added to the stream to aid in the filtration and 
coagulation processes.

Figure 5 - Longlac Water Treatment Plant

The Longlac water treatment plant contains a package plant with a capacity of 4,050 m3/day, with 
flocculation, a solids clarifier with tube settlers, and two (2) compartment dual media rapid sand 
filter. The plant is equipped with a 16 m3 backwash storage tank along with a wastewater tank 
that stores the process waste until it is pumped by waste transfer pumps to the sanitary sewer 
system. 

The monitoring equipment consists of two (2) continuous online turbidimeters, a chlorine analyzer, 
a phosphate analyzer and three (3) flow meters.

The distribution system comprises of approximately 5 km of PVC and 11 km of Ductile Iron pipes.

Nakina
The Nakina WTP draws is raw water from one of two wells, each capable of 18.9 L/s at a TDH of 
27.4 m. The wells are equipped with 15 HP vertical turbine pumps. Sodium hypochlorite is added 
as the primary and secondary disinfectant, each one comprising of a 0.59 L/hr duty metering 
pump and 3.6 L/hr standby metering pump.  



Water and Wastewater Financial Plan              
Municipality of Greenstone

11 | P a g e                                                                                                   

Water is stored in a 1,592 m3 twin celled reservoir. Four (4) high lift pumps pump the water from 
the clearwell to the distribution system. Three (3) of the pumps are rated at 18.9 L/s at a TDH of 
52.43 m with a 75 HP motor. 

Figure 6 - Nakina WTP (Pumps & Generator)   

The Nakina water treatment plant is also equipped with turbidity meter, chlorine residual analyzer 
and flow meters.

The distribution system consists approximately of 10 km of PVC pipes.

Source: Financial Plan # 225-301A, (October 2013); The Municipality of Greenstone, Drinking 
Water Systems.

1.4 WASTEWATER SYSTEMS 

Nakina
The municpal sewage treatment works performs the collection, transmission, treatment and 
disposal of domestic sewage with rated capacity of  1,703 m3/day for dry weather flow and 5,030 
m3/day for wet weather flow. 

The Nakina sewage collection system is composed of three (3) lift stations which collect the raw 
sewage from the exisitng network of sewer lines and forcemain as follows: KC Sewage Lift Station 
pumping into the River Road Sewage Lift Station; River Road Sewage Lift Station pumping into 
the headworks of Nakina Sewage Treatment Plant; and Centre & Warren Street Sewage Lift 
Station pumping into the headworks of Nakina Sewage Treatment Plant. All lift stations are 
equipped with emergency power supply and also have capabilities of by-passing raw sewage, if 
required in case of extreme wet weather events. 

The Nakina Sewage Treatment Plant operates on an extended aeration mode capable of 
achieving the level of treatment equivalent to secondary treatment. STP has a headwork unit 
composed of two (2) grit removal channels with a combined maximum hydraulic capacity of 6,700 
m3/day, bar screens and comminutors. The headwork also has an emergency bypass line 
(overflow) which directs any incoming excessive raw sewage flow by gravity into the existing 
rectangular contact chamber where disinfection takes place year round. The final treated effluent 
is discharged into Balkam Cree.



Water and Wastewater Financial Plan              
Municipality of Greenstone

12 | P a g e                                                                                                   

Figure 7 - Nakina Wastewater Treatment Plant

The Nakina STP main process treatment components are composed of one (1) aeration tank of 514 
m3; one (1) sludge holding tank of 195 m3; three (3) blowers with a capacity of 18 m3 of air per minute 
for each blower; and one (1) 150 KW stand-by-diesel generator.

The disinfection system consists of one sodium hypochlorite system with one 1.1 L/hr capacity 
metering pump with a day tank, associated piping, total chrloine analyzer and connections to a SCADA 
system.

Source: Ministry of the Environment, (October 2011); The Corporation of the Municipality of 
Greenstone, Amended Certificate of Approval – Municipal and Private Sewage Works. 

Geraldton
The municipal sewage treatment works performs the collection, transmission, treatment and 
disposal of domestic sewage with a rated capacity of  2,500 m3/day and peak flow rate of 7,500 
m3/day. The existing sewage works includes one (1) Sewage Treatment plant, and two (2) sewage 
pumping stations: the Edith Street Sewage Pumping Station on Edith and Main Street; and the 
Mackenzie Avenue Sewage Pumping Station on Mckenzie and Main Street. 

The Edith Street Sewage Pumping Station is composed of two (2) existing pumps in the wet well 
with two (20 submersible pumps (one duty, one standby), each with a rated capacity of 12.0 litres 
per second at a total dynamic head (TDH) of 14.0 m; and one (1) 25 KW diesel engine generator 
set.



Water and Wastewater Financial Plan              
Municipality of Greenstone

13 | P a g e                                                                                                   

The Mckenzie Avenue Sewage Pumping Station consist of one (1) pumping station and control 
building housing the meters, valves, pumping assembly, with a separate room for the motor 
control center, local programmable logic controller and instrumentation SCADA panel, and storm 